FCC RADIO TEST REPORT Report No. : FG4N0920H

DFT-s-OFDM

NR Band n258B / 400MHz / QPSK

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB

NR Band n258B / 400MHz / 16QAM

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB

TEL : 886-3-327-0868 Page Number 1 A6 - 21 of 49
FAX : 886-3-327-0855




FCC RADIO TEST REPORT Report No. : FG4N0920H

DFT-s-OFDM
NR Band n258B / 400MHz / 64QAM
Lowest Band Edge / 1 RB Highest Band Edge / 1 RB
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FCC RADIO TEST REPORT Report No. : FG4N0920H

CP-OFDM

NR Band n258B / 50MHz / QPSK

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB

NR Band n258B / 100MHz /| QPSK

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB

TEL : 886-3-327-0868 Page Number 1 A6 - 23 of 49
FAX : 886-3-327-0855




FCC RADIO TEST REPORT Report No. : FG4N0920H

CP-OFDM

NR Band n258B / 200MHz / QPSK

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB

NR Band n258B / 300MHz / QPSK

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB
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FCC RADIO TEST REPORT Report No. : FG4N0920H

CP-OFDM

NR Band n258B / 400MHz / QPSK

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB
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FCC RADIO TEST REPORT Report No. : FG4N0920H

DFT-s-OFDM

NR Band n258B / 50MHz / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

NR Band n258B / 50MHz / 16QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB
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FCC RADIO TEST REPORT Report No. : FG4N0920H

DFT-s-OFDM

NR Band n258B / 50MHz / 64QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

NR Band n258B / 100MHz /| QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB
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FCC RADIO TEST REPORT Report No. : FG4N0920H

DFT-s-OFDM

NR Band n258B / 100MHz / 16QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

NR Band n258B / 100MHz / 64QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB
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FCC RADIO TEST REPORT Report No. : FG4N0920H

DFT-s-OFDM

NR Band n258B / 200MHz / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

NR Band n258B / 200MHz / 16QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB
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FCC RADIO TEST REPORT Report No. : FG4N0920H

DFT-s-OFDM

NR Band n258B / 200MHz / 64QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

NR Band n258B / 300MHz / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB
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FCC RADIO TEST REPORT Report No. : FG4N0920H

DFT-s-OFDM

NR Band n258B / 300MHz / 16QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

NR Band n258B / 300MHz / 64QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

TEL : 886-3-327-0868 Page Number 1 A6 - 31 of 49
FAX : 886-3-327-0855




FCC RADIO TEST REPORT Report No. : FG4N0920H

DFT-s-OFDM

NR Band n258B / 400MHz / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

NR Band n258B / 400MHz / 16QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB
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FCC RADIO TEST REPORT Report No. : FG4N0920H

DFT-s-OFDM
NR Band n258B / 400MHz / 64QAM
Lowest Band Edge / Full RB Highest Band Edge / Full RB
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FCC RADIO TEST REPORT Report No. : FG4N0920H

CP-OFDM

NR Band n258B / 50MHz / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

NR Band n258B / 100MHz /| QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

TEL : 886-3-327-0868 Page Number 1 A6 - 34 of 49
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FCC RADIO TEST REPORT Report No. : FG4N0920H

CP-OFDM

NR Band n258B / 200MHz / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

NR Band n258B / 300MHz / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB
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FCC RADIO TEST REPORT Report No. : FG4N0920H

CP-OFDM
NR Band n258B / 400MHz / QPSK
Lowest Band Edge / Full RB Highest Band Edge / Full RB
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FCC RADIO TEST REPORT

Spurious Emission

There is no significant spurious emission signal found for frequency started from 30MHz up to 18GHz.

Only the noise floor is reported.

NR Band n258B (30MHz-1GHz)

Horizontal

Data: 7
apLevel (dBm)

Date: 2025-02-08

30 100,

Site
Condition
Projer

Freq
MHz

1 399.57

200. 300. 400. 500. 600.

Frequency (MHz)

700. 800. 900. 1000

1 03CH23-HY

:-13 ERP_20241229 HORIZONTAL
: 4N091S

1 n258b

Over
Limit

Limit
Level Line

dBm dB dBm

-66.22 -53.22 -13.00

Vertical

Data: 8

10 Level (dBm)

Date: 2025-02-08

21
-5.7]

13.6
-21.4{
-20.3

-45.0
-52.9
-60.7|
-68.6

-84.3
921

1005,

Site
Condition
Projet

200. 300. 400. 500. 600.

Frequency {MHz}

800. 900. 1000

1 03CH23-HY
:-13 ERP_20241229 VERTICAL
: 4N0919

:n258b

Freq

Over
Limit

Limit

Level Line

MHz

1 632.37

dBm dB dBm

-63.89 -58.09 -13.00

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT Report No. : FG4N0920H

NR Band n258B (1GHz-18GHz)

Horizontal

Data: 7
nLevel (dBm} Date: 2025-02-15

57|
-11.4 43

74
229
-28.6)
343 1]
-40.0)
45.7)
-51.4
574
-62.9)
-68.6)
743

03000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000

Frequency (MHz)
Site 1 03CH23-HY
Condition :-13 EIRP_2024122% HORIZONTAL
Projet +4N0%20
:n258b
Over Limit
Freq Level Limit Line

MHz dBm dB dBm

1 17813.88 -35.53 -22.53 -13.00

Vertical

Data: 8
Level (dBm) Date: 2025-02-15

0
-5.7]
-11.4| 13

A7
-22.9
-28.6
-34.3
-40.0
-45.7|
-51.4(
571
-62.9
68.6
-T4.3

1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site :03CH23-HY
Condition :-13 EIRP_20241229 VERTICAL
Projet 1 4N0%20
:n258b
Over Limit
Freq Level Limit Line

MHz dBm dB dBm

1 17847.@@ -34.73 -21.73 -13.00
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FCC RADIO TEST REPORT Report No. : FG4N0920H

Spurious emission between 18GHz to 40GHz worst case plot is reported as following.
DFT-s-OFDM

NR Band n258B QPSK (18-40GHz)

Lowest Channel / 50MHz Lowest Channel / 100MHz
Middle Channel / 50MHz Middle Channel / 100MHz
Highest Channel / 50MHz Highest Channel / 100MHz

Remark: In band and out of band frequencies are omitted.
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FCC RADIO TEST REPORT Report No. : FG4N0920H

DFT-s-OFDM
NR Band n258B QPSK (18-40GHz)
Lowest Channel / 200MHz Lowest Channel / 300MHz
Middle Channel / 200MHz Middle Channel / 300MHz
Highest Channel / 200MHz Highest Channel / 300MHz

Remark: In band and out of band frequencies are omitted.

TEL : 886-3-327-0868 Page Number 1 A6 - 40 of 49
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FCC RADIO TEST REPORT Report No. : FG4N0920H

DFT-s-OFDM

NR Band n258B QPSK (18-40GHz)

Lowest Channel / 400MHz

intentionally blank

Middle Channel / 400MHz

intentionally blank

Highest Channel / 400MHz

intentionally blank

Remark: In band and out of band frequencies are omitted.
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FCC RADIO TEST REPORT Report No. : FG4N0920H

CP-OFDM
NR Band n258B QPSK (18-40GHz)
Lowest Channel / 50MHz Lowest Channel / 100MHz
Middle Channel / 50MHz Middle Channel / 100MHz
Highest Channel / 50MHz Highest Channel / 100MHz

Remark: In band and out of band frequencies are omitted.
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FCC RADIO TEST REPORT Report No. : FG4N0920H

CP-OFDM
NR Band n258B QPSK (18-40GHz)
Lowest Channel / 200MHz Lowest Channel / 300MHz
Middle Channel / 200MHz Middle Channel / 300MHz
Highest Channel / 200MHz Highest Channel / 300MHz

Remark: In band and out of band frequencies are omitted.

TEL : 886-3-327-0868 Page Number 1 A6 - 43 of 49
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FCC RADIO TEST REPORT Report No. : FG4N0920H

CP-OFDM

NR Band n258B QPSK (18-40GHz)

Lowest Channel / 400MHz

intentionally blank

Middle Channel / 400MHz

intentionally blank

Highest Channel / 400MHz

intentionally blank

Remark: In band and out of band frequencies are omitted.
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FCC RADIO TEST REPORT Report No. : FG4N0920H

There is no significant spurious emission signal found for frequency started from 40GHz up to 200GHz.

Only the noise floor is reported.

NR Band n258B

(40GHz-60GHz)
Limit -13dBm/MHz, PASS

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=42.6 +1.18 + 107 + 20log(1) — 104.8 = 45.98(dB)

TEL : 886-3-327-0868 Page Number 1 A6 - 45 of 49
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FCC RADIO TEST REPORT Report No. : FG4N0920H

NR Band n258B

(60GHz-90GHz)
Limit -13dBm/MHz, PASS

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=46.2+ 1.18 + 107 + 20log(1) — 104.8 = 49.58 (dB)

TEL : 886-3-327-0868 Page Number 1 A6 - 46 of 49
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FCC RADIO TEST REPORT Report No. : FG4N0920H

NR Band n258B

(90GHz-100GHz)
Limit -13dBm/MHz, PASS

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=47.6 + 1.18 + 107 + 20l0g(0.5) — 104.8 = 44.96 (dB)

TEL : 886-3-327-0868 Page Number 1 A6 - 47 of 49
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FCC RADIO TEST REPORT Report No. : FG4N0920H

Additional requirement for 24GHz bands: Limits of 47 CFR 30.203(d)(2) is applied.
For mobile equipment brought into use after September 1, 2027, the maximum conducted output power
or the total radiated power of emissions in any 200 MHz of the 23.6-24.0 GHz band shall not exceed

-39 dBW (for base stations) or =35 dBW (for mobile stations).

NR Band n258B
23.6-24GHz Worst Case Plot
Middle Channel / 50MHz / DFT / QPSK / 1RB11
Limit -35dBW/200MHz = -5dBm/200MHz > -11.62dBm, PASS

SGL

Count 100/100
@ 1Rm Avg

Ref Level 20.00 dBm Offset 45.16 dB ® RBW 1 MHz
- Att 0dB SWT 326ms ® VBW 3 MHz Mode Auto Sweep
1ACLR

10 dBm T

0 dBm

-10 dBm

-20 dBm

-30 dBm

'l Iy
| =40 dBm— R sy I N

-50 dBm

-60 dBm

-70 dBm

CF 23.8 GHz 1001 pts 81.3 MHz/ Span 813.0 MHz

2 Result Summary None |

Tx1 (Ref) 400.000 MHz -11.62 dBm
{ Tx Total -11.62 dBm |

= 09.02.2025
Ready  [HNENNNNNN T 0e118

02:51:18 09.02.2025

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
= 39.5+ 3.46 + 107 + 20log(1) — 104.8 = 45.16(dB)

Note: Channel power integration method is used to measure total power over 400MHz from 23.6GHz to

24GHz in order to show compliance against limit within any 200MHz interval.
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FAX : 886-3-327-0855



FCC RADIO TEST REPORT

Report No. : FG4N0920H

Frequency Stability|
Test Conditions NR Band n258B / Middle Channel Limit
CW tone Note 2.
Temperature Voltage
(°C) (Volt) Frequency Deviation Deviation Result
(GHz) (kHz) (ppm)
50 Normal Voltage 24.99995804 68.931 2.757
40 Normal Voltage 24.99996803 58.941 2.358
30 Normal Voltage 25.00000799 18.981 0.759
20(Ref.) Normal Voltage 25.00002697 0.000 0.000
10 Normal Voltage 25.00006993 -42.957 1.718
0 Normal Voltage 25.00012488 -97.902 3.916
-10 Normal Voltage 25.00012587 -98.901 3.956 Pass
-20 Normal Voltage 25.0000979 -70.929 2.837
-30 Normal Voltage 25.00004695 -19.980 0.799
20 Maximum Voltage 25.00001898 7.992 0.320
20 Normal Voltage 25.00002597 0.999 0.040
20 Battery End Point 25.00002298 3.996 0.160
Note:
1. Normal Voltage = 3.9 V. ; Minimum Voltage = 3.6 V. ; Maximum Voltage = 4.5 V.
2. The frequency fundamental emissions stay within the operation band.
TEL : 886-3-327-0868 Page Number : A6 - 49 of 49
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FCC RADIO TEST REPORT Report No. : FG4N0920H

NR Band n260 AGH+V

Occupied Bandwidth

Mode DFT-s-OFDM NR Band n260 : 99%0BW(MHz)
BW 50MHz 100MHz 200MHz
Mod. QPSK | 16QAM 64QAM | QPSK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM

Lowest CH 46.15 | 46.04 | 46.08 | 91.24 | 91.11 | 9112 | 191.13 | 190.96 | 191.09
Middle CH 45.84 | 4594 | 46.08 | 90.97 | 91.06 | 91.05 | 191.10 | 190.87 | 191.01
Highest CH 46.05 | 46.00 | 46.11 | 9112 | 91.18 | 91.19 | 190.74 | 190.94 | 191.23

Mode DFT-s-OFDM NR Band n260 : 99%0BW(MHz)
BW 300MHz 400MHz
Mod. QPSK 16QAM 64QAM QPSK 16QAM 64QAM
Lowest CH 290.88 290.43 290.09 390.62 389.53 389.06
Middle CH 289.64 289.83 289.65 389.68 389.31 389.42
Highest CH 290.25 290.08 290.44 389.83 389.78 390.44
Mode CP-OFDM NR Band n260 : 99%0OBW(MHz)
BW 50MHz 100MHz 200MHz
Mod. QPSK QPSK QPSK
Lowest CH 46.13 94.10 194.99
Middle CH 45.91 93.89 194.01
Highest CH 46.26 94.08 194.42
Mode CP-OFDM NR Band n260 : 99%OBW(MHz)
BW 300MHz 400MHz
Mod. QPSK QPSK
Lowest CH 294.97 394.79
Middle CH 295.04 394.82
Highest CH 293.99 393.12
TEL : 886-3-327-0868 Page Number A7 - 1 of 49

FAX : 886-3-327-0855



FCC RADIO TEST REPORT

Report No. : FG4N0920H

DFT-s-OFDM

NR Band n260

Lowest Channel / 50MHz / QPSK

Lowest Channel / 50MHz / 16QAM

Middle Channel / 50MHz /| QPSK

Middle Channel / 50MHz / 16QAM

Highest Channel / 50MHz / QPSK

Highest Channel / 50MHz / 16QAM

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FG4N0920H

DFT-s-OFDM

NR Band n260

Lowest Channel / 50MHz / 64QAM

Lowest Channel / 100MHz / QPSK

Middle Channel / 50MHz / 64QAM

Middle Channel / 100MHz / QPSK

Highest Channel / 50MHz / 64QAM

Highest Channel / 100MHz / QPSK

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FG4N0920H

DFT-s-OFDM

NR Band n260

Lowest Channel / 100MHz / 16QAM

Lowest Channel / 100MHz / 64QAM

Middle Channel / 100MHz / 16QAM

Middle Channel / 100MHz / 64QAM

Highest Channel / 100MHz / 16QAM

Highest Channel / 100MHz / 64QAM

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FG4N0920H

DFT-s-OFDM

NR Band n260

Lowest Channel / 200MHz / QPSK

Lowest Channel / 200MHz / 16QAM

Middle Channel / 200MHz / QPSK

Middle Channel / 200MHz / 16QAM

Highest Channel / 200MHz / QPSK

Highest Channel / 200MHz / 16QAM

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FG4N0920H

DFT-s-OFDM

NR Band n260

Lowest Channel / 200MHz / 64QAM

Lowest Channel / 300MHz / QPSK

Middle Channel / 200MHz / 64QAM

Middle Channel / 300MHz / QPSK

Highest Channel / 200MHz / 64QAM

Highest Channel / 300MHz / QPSK

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FG4N0920H

DFT-s-OFDM

NR Band n260

Lowest Channel / 300MHz / 16QAM

Lowest Channel / 300MHz / 64QAM

Middle Channel / 300MHz / 16QAM

Middle Channel / 300MHz / 64QAM

Highest Channel / 300MHz / 16QAM

Highest Channel / 300MHz / 64QAM

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FG4N0920H

DFT-s-OFDM

NR Band n260

Lowest Channel / 400MHz / QPSK

Lowest Channel / 400MHz / 16QAM

Middle Channel / 400MHz / QPSK

Middle Channel / 400MHz / 16QAM

Highest Channel / 400MHz / QPSK

Highest Channel / 400MHz / 16QAM

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT Report No. : FG4N0920H

DFT-s-OFDM

NR Band n260

Lowest Channel / 400MHz / 64QAM

intentionally blank

Middle Channel / 400MHz / 64QAM

intentionally blank

Highest Channel / 400MHz / 64QAM

intentionally blank

TEL : 886-3-327-0868 Page Number 1 A7 - 9 of 49
FAX : 886-3-327-0855




FCC RADIO TEST REPORT

Report No. : FG4N0920H

CP-OFDM

NR Band n260

Lowest Channel / 50MHz / QPSK

Lowest Channel / 100MHz / QPSK

Middle Channel / 50MHz /| QPSK

Middle Channel / 100MHz / QPSK

Highest Channel / 50MHz / QPSK

Highest Channel / 100MHz / QPSK

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FG4N0920H

CP-OFDM

NR Band n260

Lowest Channel / 200MHz / QPSK

Lowest Channel / 300MHz / QPSK

Middle Channel / 200MHz / QPSK

Middle Channel / 300MHz / QPSK

Highest Channel / 200MHz / QPSK

Highest Channel / 300MHz / QPSK

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT Report No. : FG4N0920H

CP-OFDM

NR Band n260

Lowest Channel / 400MHz / QPSK

intentionally blank

Middle Channel / 400MHz / QPSK

intentionally blank

Highest Channel / 400MHz / QPSK

intentionally blank

TEL : 886-3-327-0868 Page Number 1 A7 - 12 of 49
FAX : 886-3-327-0855




FCC RADIO TEST REPORT

Report No. : FG4N0920H

Radiated Out of Band Emissions

Mode DFT-s-OFDM NR Band n260 : BE (dBm) 1 RB
BW 50MHz 100MHz 200MHz
Limit (dBm) QPSK 16QAM|64QAM QPSK [16QAM 64QAM| QPSK |16QAM 64QAM
Low | 0~10%0OB | =-5 |-19.493| -5.75 | -6.70 | -5.89 | -6.22 | -9.42 |-27.694| -12.17 | -16.77
CH | >10%0B |<-13-29.800| -23.90 | -25.30 | -28.39 | -28.69 | -30.51 |-20.978| -15.25 | -21.31
High | 0~10%0B | =-5 -8.20 | -9.45 | -12.12 | -8.46 | -12.33 | -15.11 | -15.62 | -16.33 | -20.83
CH | >10%0B [<-13| -19.38 | -21.82 | -24.37 | -27.66 | -29.25 | -30.14 | -23.46 | -26.29 | -28.01
Result Compliance
Mode DFT-s-OFDM NR Band n260 : BE (dBm) 1 RB
BW 300MHz 400MHz
Limit (dBm) QPSK 16QAM 64QAM QPSK 16QAM 64QAM
Low | 0~10%0B | < -29.861 -30.253 -18.05 -30.724 -31.151 -20.12
CH | >10%0B |=<- -17.036 -19.280 -17.06 -17.721 -20.260 -19.11
High | 0~10%0B | =< -16.24 -19.26 -22.32 -18.71 -21.15 -23.58
CH | >10%0B |=<- -17.38 -18.80 -23.59 -16.84 -19.94 -25.84
Result Compliance
Mode CP-OFDM NR Band n260 : BE (dBm) 1 RB
BW 50MHz 100MHz 200MHz
Limit (dBm) QPSK QPSK QPSK
Low | 0~10%0B | <-5 -5.66 -7.57 -27.392
CH | >10%0B |=<-13 -23.10 -29.65 -19.104
High | 0~10%0B | =-5 -10.67 -11.34 -14.21
CH >10%0B | =-13 -21.26 -29.32 -15.27
Result Compliance
Mode CP-OFDM NR Band n260 : BE (dBm) 1 RB
BW 300MHz 400MHz
Limit (dBm) QPSK QPSK
Low | 0~10%0B | <-5 -30.389 -19.426
CH | >10%0B |=<-13 -14.609 -14.859
High | 0~10%0B | =-5 -17.03 -14.13
CH | >10%0B |<-13 -15.38 -19.36
Result Compliance
TEL : 886-3-327-0868 Page Number : A7 - 13 of 49

FAX : 886-3-327-0855



FCC RADIO TEST REPORT

Report No. : FG4N0920H

Mode DFT-s-OFDM NR Band n260 : BE (dBm) Full RB
BW 50MHz 100MHz 200MHz
Limit (dBm) QPSK 16QAM|64QAM QPSK [16QAM 64QAM| QPSK |16QAM 64QAM
Low | 0~10%0OB | =-5 | -12.32 | -16.52 | -18.40 | -14.30 | -17.32 | -19.36 | -22.03 | -23.88 | -27.41
CH | >10%0B |<-13 -15.99 |-19.49 | -24.48 | -17.16 | -21.51 | -26.12 | -25.66 | -29.15 | -32.36
High | 0~10%0B | =-5  -17.88 | -20.05 | -21.84 | -23.45 | -25.65 | -27.99 | -29.04 | -30.42 | -30.90
CH | >10%0B |<-13 -22.11 | -23.02 | -25.97 | -25.73 | -27.36 | -30.27 | -31.65 | -31.88 | -32.04
Result Compliance
Mode DFT-s-OFDM NR Band n260 : BE (dBm) Full RB
BW 300MHz 400MHz
Limit (dBm) QPSK 16QAM 64QAM QPSK 16QAM 64QAM
Low | 0~10%0B | =-5 -20.82 -24.10 -26.55 -20.29 -25.04 -29.90
CH | >10%0B |<-13 -20.91 -24.92 -29.71 -21.32 -25.48 -30.99
High | 0~10%0B | =-5 -29.33 -30.80 -31.66 -29.27 -30.66 -31.84
CH | >10%0B |<-13 -30.15 -31.04 -31.76 -28.77 -30.85 -31.73
Result Compliance
Mode CP-OFDM NR Band n260 : BE (dBm) Full RB
BW 50MHz 100MHz 200MHz
Limit (dBm) QPSK QPSK QPSK
Low | 0~10%0B | =-5 -14.36 -16.58 -18.70
CH >10%0B | =-13 -17.12 -18.53 -22.08
High | 0~10%0B | =-5 -19.31 -21.84 -25.04
CH >10%0B | =-13 -21.71 -24.80 -29.56
Result Compliance
Mode CP-OFDM NR Band n260 : BE (dBm) Full RB
BW 300MHz 400MHz
Limit (dBm) QPSK QPSK
Low | 0~10%0B | =-5 -16.75 -20.05
CH >10%0B | =-13 -17.61 -21.34
High | 0~10%0B | =-5 -26.04 -26.65
CH >10%0B | =-13 -27.68 -28.23
Result Compliance
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FCC RADIO TEST REPORT Report No. : FG4N0920H

DFT-s-OFDM

NR Band n260 / 50MHz / QPSK

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB

NR Band n260 / 50MHz / 16QAM

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB
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FCC RADIO TEST REPORT Report No. : FG4N0920H

DFT-s-OFDM

NR Band n260 / 50MHz / 64QAM

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB

NR Band n260 / 100MHz / QPSK

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB
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FCC RADIO TEST REPORT Report No. : FG4N0920H

DFT-s-OFDM

NR Band n260 / 100MHz / 16QAM

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB

NR Band n260 / 100MHz / 64QAM

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB
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DFT-s-OFDM

NR Band n260 / 200MHz / QPSK

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB

NR Band n260 / 200MHz / 16QAM

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB
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DFT-s-OFDM

NR Band n260 / 200MHz / 64QAM

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB

NR Band n260 / 300MHz / QPSK

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB
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DFT-s-OFDM

NR Band n260 / 300MHz / 16QAM

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB

NR Band n260 / 300MHz / 64QAM

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB
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FCC RADIO TEST REPORT Report No. : FG4N0920H

DFT-s-OFDM

NR Band n260 / 400MHz / QPSK

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB

NR Band n260 / 400MHz / 16QAM

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB
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FCC RADIO TEST REPORT Report No. : FG4N0920H

DFT-s-OFDM
NR Band n260 / 400MHz / 64QAM
Lowest Band Edge / 1 RB Highest Band Edge / 1 RB
TEL : 886-3-327-0868 Page Number 1 A7 - 22 of 49

FAX : 886-3-327-0855




FCC RADIO TEST REPORT Report No. : FG4N0920H

CP-OFDM

NR Band n260 / 50MHz / QPSK

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB

NR Band n260 / 100MHz / QPSK

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB
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FCC RADIO TEST REPORT Report No. : FG4N0920H

CP-OFDM

NR Band n260 / 200MHz / QPSK

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB

NR Band n260 / 300MHz / QPSK

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB
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CP-OFDM

NR Band n260 / 400MHz / QPSK

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB
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DFT-s-OFDM

NR Band n260 / 50MHz / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

NR Band n260 / 50MHz / 16QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB
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FCC RADIO TEST REPORT Report No. : FG4N0920H

DFT-s-OFDM

NR Band n260 / 50MHz / 64QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

NR Band n260 / 100MHz / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB
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DFT-s-OFDM

NR Band n260 / 100MHz / 16QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

NR Band n260 / 100MHz / 64QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB
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DFT-s-OFDM

NR Band n260 / 200MHz / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

NR Band n260 / 200MHz / 16QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB
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DFT-s-OFDM

NR Band n260 / 200MHz / 64QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

NR Band n260 / 300MHz / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB
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